Unique Aluminum Exterior Architectural Components with an Exotic

Wood-Grain Look Designed for Commercial & Residential Use

SEVANTE S

- DESIGNWITH_
EVAN T®,

Give a contemporary look to any commercial
or residential outside structure by adding extra
dimension that a true wood grain look does. Levanté®
elevates exterior facades by bringing life and style to
elements that can become boring and outdated over
time. Whether using it as an accent, on an angle, or
as a rainscreen, the possibilities are endless.

PROTECTION POWERED BY DECORAL®

Finished with Decoral® powder coating, Levanté® wood grains are built
with impeccable detail and resists fading and scratching.

MOONLIGHT TWILIGHT TOASTED
KISS SUN MARSHMALLOW

*Actual material color may vary from printed swatch samples.

800.224.2995 | www.levantealuminum.com | response@levantealuminum.com
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ALUMINUM ARCHITECTURAL COMPONENTS

BEAUTIFUL.

DURABLE.
CREATED TO LAST.
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Lightweight, easy to use component
system that's workable with
basic hand tools. Saves time and
labor and requires no special fasteners.

Non-porous surface where moisture
absorption is non-existent. Levanté®
endures throughout the seasons easily
handling extreme times of heat or cold.
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Levanté® creates a carefree and cost
effective outdoor environment
that's easy to clean and
lasts a lifetime.

The Decoral® System coating
on Levanté® makes it fire retardant
and non-combustible.
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Aluminum is one of the most
sustainable materials in the world.
It's infinitely 100% recyclable.

LEVANTE® ALUMINUM CLADDING & SOFFITS
COMPONENT SYSTEM

The Levanté” Aluminum Component System makes it easy to create your one of a kind space.
Boards available in 19’ lengths with 18"-11" of usable material.

INTERLOCKING BOARD
Available in 4" & 6" widths
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VERIFIED TESTING

Levanté® Aluminum Components have undergone various
performance tests provided by a certified third-party testing agency.

& Q= €13

FIRE TESTED WIND LOAD TESTED MODIFIED IMPACT
ASTM E84 ASTM D5206 RESISTANCE REPORT

View the complete Levanté® Aluminum Fence Component System,
visit www.levantealuminum.com

800.224.2995 | www.levantealuminum.com | response@levantealuminum.com

DA22-0027 ©2022 Hallmark Building Supplies, Inc. is a Marketer & Distributor of Levanté® Aluminum Architectural Components



H
HALLMARK

building supplies inc.

Levanté® AIA Course

ALUMINUM EXTERIOR COMPONENTS
v WITH WOOD-GRAIN LOOK DESIGNED
LEVANTE FOR HIGH PERFORMANCE

ALUMINUM ARCHITECTURAL COMPONENTS § é’
COURSE NUMBER: LEV2019C1 B @
LEARNING UNITS: 1 LU | HSW 705 Iy

Course Description:
Using wood accents on commercial & residential exterior facades is a

growing trend. Wood accents have also maintained their popularity in the
interiors of homes & commercial spaces. Using real wood has maintenance
challenges. Aluminum components made with a wood-grain look provide
flexibility in architectural design & low-maintenance for the end-user.

Learning Objectives

e Identify architectural component materials and discuss material
selection considerations

¢ Describe aluminum architectural elements in terms of their manufacture,
components, and function

o Discuss the use of aluminum architectural elements and evaluate their
performance benefits

 Explain how to properly install and maintain aluminum
architectural components

hllmark.com | 800.642.2246 | response@hllmark.com
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ALUMINUM ARCHITECTURAL COMPONENTS
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Aluminum Siding

Levanté® Premier Aluminum Cladding

PART 1- GENERAL.:

1.1 SECTION INCLUDES
A Exterior, aluminum cladding system and accessories
B. Interior, aluminum cladding system and accessories
1.2 RELATED SECTIONS
Section 01 74 21- Construction/Demolition Waste Management and Disposal
Section 05 41 00- Structural Metal Stud Framing
Section 06 10 00- Rough Carpentry
Section 06 16 00- Sheathing
Section 07 20 00- Thermal Protection
Section 07 25 00- Weather Barriers
. Section 07 60 00- Flashing and Sheet Metal
1.3 REFERENCES
A American Society for Testing and Materials (ASTM)
1. ASTM E84- Standard Test Method for Surface Burning Characteristics of Building
Materials
2. ASTM E330/E330M — Standard Test Method for Structural Performance of Exterior
Windows, Doors, Skylights and Curtain Walls by Uniform Static Air Pressure Difference

OmMmooO®m>

3. ASTM D2244 - Standard Practice for Calculation of Color Tolerances and Color
Differences
4, ASTM F2957 Section 5 — Standard Specifications for Ornamental Aluminum Fence

Systems - Structural Testing
5. ASTM D4214 - Standard Test Methods for Evaluating the Degree of Chalking of Exterior

Paint Films
6. ASTM D5206-13- Standard Test Method for Wind Load Resistance
B. American Architectural Manufacturers Association (AAMA)
1. AAMA 615 — Voluntary Specification, Performance Requirements and Test Procedures

for Superior Performing Organic Coatings on Plastic Profiles
2. AAMA 2604-10 Voluntary Specification, Performance Requirements and Test
Procedures for High Performance Organic Coatings on Aluminum Extrusions and Panels.
C. American National Standards Institute (ANSI)
1. Modified FM 4473 — Test Standard of Impact Resistance of Testing of Rigid Roofing
Materials by impacting with Freezer Ice Balls.
1.4 SUBMITTALS
A Submit under provisions of Section 01 33 00.

B. Product Data: Submit manufacturer’s printed product literature, specifications, and data
sheet.
C. Product Samples: Submit manufacturer’s 6” product samples of siding material in color and

profile specified.

www.levantealuminum.com ~ response@levantealuminum.com ~ 1-800-224-2995
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1. Interlocking board, standard board, self-mating board

2. Toasted Marshmallow, Twilight Sun, Moonlight Kiss
D. Wall Sections & Details to indicate dimensions, profiles, attachment methods, schedule of
wall elevations, trim and exposure pieces, soffits, fascia, metal furring, and related work.
E. Certifications: Manufacturer’s Certifications that products comply with specified
requirements, including laboratory reports showing compliance with specified tests and
standards.
F. Submit manufacturer’s installation instructions.

. Manufacturer’s Warranty: Submit manufacturer’s warranty.
1.5 QUALITY ASSURANCE
A. Manufacturer Qualifications:
1. Products covered under this section are to be manufactured in an ISO 9001 certified
facility.
2. Provide technical and design support as needed regarding installation requirements
and warranty compliance provisions.
B. Installer Qualifications:
1. All products listed in this section are to be installed by a single installer trained by
manufacturer or representative.
C. Mock-Up Wall:

1. Provide a mock up wall as evaluation tool for product and installation workmanship.
D. Pre-Installation Meetings:
1. Prior to beginning installation, conduct conference to verify and discuss substrate

conditions, manufacturer’s installation instructions and warranty requirements, and
project requirements.
1.6 DELIVERY, STORAGE, AND HANDLING
Deliver products in Manufacturer’s packaging.
Do not stack pallets more than two high.
Pieces should be stored flat and in original packaging until use.
Mark packaging, legibly. Indicate manufacturer’s name, type, and color.
Before installation, inspect products for damaged or defectives.
. Scrap material should be recycled.
1.7 WARRANTY
A Levanté®, LLC expressly warrants its products are free from manufacturing defects in
material and workmanship if installed in accordance with our specifications, property
maintained, and used for their intended purpose for a period of 15 years.
B. Decoral® expressly warrants for 15 years the color change will be less than five CIE Lab AE
units calculated in accordance with AAMA 2604. The surface will exhibit a gloss retention
of at least 30% of the original.
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C. Warranty is given to either (1) the original purchaser of the products; or (2) the owner of
the property at the time of installation of the product.

D. See warranty at levantealuminum.com for detailed information on terms, conditions and
limitations.

PART 2- PRODUCTS:

2.1 MANUFACTURERS
A. Acceptable Manufacturer: Levanté®, LLC, 901 Northview Rd, Suite 100, Waukesha, WI.
53188 www.levantealuminum.com
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B. Acceptable Distributor: Hallmark Building Supplies, Inc., 901 Northview Rd, Suite 100,
Waukesha, WI. 53188. Toll Free: 1.800.642.2246, Fax: 1.800.688.7842, www.hllmark.com
2.2 SYSTEM PERFORMANCE
A. Minor deviations to details shown on drawings to accommodate manufacturer’s standard
products may be acceptable by Architect of Record (AOR) when deviations do not affect
design concept and specified performance.
23 PRODUCTS
1. Basis of Design Product: Levanté® Interlocking Boards
Profile Color: Toasted Marshmallow, Twilight Sun, Moonlight Kiss
Profile: Smooth woodgrain finish
Exposed Dimensions: 4” (96 mm) or 6” (150 mm)
Installed Panel Thickness: .63” (16 mm)
Finish: Semi-gloss
Weight:
i. 4”7 —.628lbs. per ft
ii. 6”—.876Ilbs. per ft
g. Approximate Coverage:
i. 4”-6.33sgft per board
ii. 6”—9.5sqft per board
2. Basis of Design Product: Levanté® Self-mating Boards
Profile Color: Toasted Marshmallow, Twilight Sun, Moonlight Kiss
Profile: Smooth woodgrain finish
Exposed Dimensions: 4” (100 mm) or 6” (150 mm)
Installed Panel Thickness: .63” (16 mm)
Finish: Semi-gloss
Weight:
i. 4”—.694 lbs. per ft (2 board thickness)
ii. 6”—1.378lbs. per ft (2 board thickness)
g. Approximate Coverage:
i. 4”- 6.33 sgft per board
ii. 6”—9.5sqft per board
3. Basis of Design Product: Levanté® Standard Boards
Profile Color: Toasted Marshmallow, Twilight Sun, Moonlight Kiss
Profile: Smooth woodgrain finish
Exposed Dimensions: 2” (50 mm), 4” (100 mm) or 6” (150 mm)
Installed Panel Thickness: .63” (16 mm)
Finish: Semi-gloss
Weight:
i. 2”-.270Ibs. per ft
ii. 4”7 —.601 lbs. per ft
iii. 6”—.953 lbs. per ft
g. Approximate Coverage:
i. 2”- 3.17 sqft per board
ii. 4”—-6.33sgft per board
iii. 6”-9.5sqft per board

~0 o0 T ~0 o0 T
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4, Accessory/Components:
a. Inside/Outside Corners (front and back)
b. Starter Track
C. Door and Window Trim (front and back)

www.levantealuminum.com ~ response@levantealuminum.com ~ 1-800-224-2995
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H Trim (front and back)
Finishing Trim
Finishing Concealer
Finishing Angle

. For a full listing of all components visit www.levantealuminum.com
5. Substitutions: Not Permitted

Sm oo

6. Requests for substitutions will be considered in accordance with the guidelines outlined
in Section 01 60 00.
2.4 MATERIALS
A Aluminum components manufactured utilizing an extrusion die.
B. Components are prefinished and machine applied.
C. Material Variation: It is suggested to lay out several boards at a time to look for material

variation. Avoid installing similar material consecutively. If similar grain pattern repetition
cannot be avoided, staggering the pattern can be helpful.
25 INSTALLATION COMPONENTS
A All installation components are aluminum and have a factory finish matching the finish of
the Interlocking, Self-Mating and Standard Boards
B. Interlocking Boards — LDC419 and LDC619
Starter Trim — LDS319
Finishing Trim — LDCF219
Finishing Concealer — LI119
H Trim Front — LCTJ219
H Trim Back — LCBJ419
Door and Window Trim Front — LCTCL319
Door and Window Trim Back — LCF319
Inside Corner Trim — LCMC119
Outside Corner Trim — LCFC119
C. Self-Mating Boards
Finishing Trim — LDCF219
Finishing Concealer — L1119
H Trim Front — LCTJ219
H Trim Back — LCBJ419
Door and Window Trim Front — LCTCL319
Door and Window Trim Back — LCF319
Inside Corner Trim — LCMC119
. Outside Corner Trim — LCFC119
D. Standard Boards
Finishing Trim — LDCF219
Finishing Concealer — LI119
H Trim Front — LCTJ219
H Trim Back — LCBJ419
Door and Window Trim Front — LCTCL319
Door and Window Trim Back — LCF319
Inside Corner Trim — LCMC119
Outside Corner Trim — LCFC119
E. Fasteners: Corrosion resistant fasteners, such as hot-dipped galvanized screws appropriate
to local building codes and practices must be used. Use Hardened Aluminum fasteners in
high humidity and high-moisture regions. Panel manufacturer is not liable for corrosion
resistance of fasteners. Do not use fasteners that are not rated or designed for intended
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use. See manufacturer’s instructions for appropriate fasteners for construction method
used.

F. Flashing: Flash all areas specified per manufacturer and design professional.
Sealant: Sealant to comply with ASTM C920, Class 50

PART 3: Execution

3.1 EXAMINATION
A Verification of Conditions

1. Aluminum components can be installed over wood-based sheathing including 7/16” OSB
and %" plywood per published testing.

2. Allowable Stud Spacing: 16” OC maximum

3. A weather resistive barrier such as DuPont™ Tyvek® is required when installing
aluminum components. Use an approved weather resistive barrier as defined by the
2015 IBCor IRC.

4, Appropriate metal flashing should be used to prevent moisture penetration around all
doors, windows, wall bottoms, material transitions and penetrations. Refer to local
building codes for best practices.

5. Examine site to ensure substrate conditions are within proper installation tolerances.

6. Do not begin installation until proper conditions are present.

7. Do not install components that are either damaged or defective.

3.2 INSTALLATION
A General: Install products in accordance with the latest installation guidelines of the
manufacturer and all applicable building codes and other laws, rules, regulations and
ordinances. Review all manufacturer installation, maintenance instructions, and other
applicable documents before installation.

B. Vertical Control/Expansion Joints are required at each vertical joint utilizing Levanté® Front
and Back H Trim.
C. Horizontal Compression Joints are required for multi-story installations of Levanté®. Locate

joints at floor lines and per architectural drawings. Joints are flashed minimum 1” breaks.
Do not caulk. Refer to installation guidelines.
3.3 CLEANING AND MAINTENANCE
A Refer to manufacturer’s guidelines for detailed care instructions.

www.levantealuminum.com ~ response@levantealuminum.com ~ 1-800-224-2995
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| EVANTE CLADDING

ALUMINUM ARCHITECTURAL COMPONENTS I NSTALLATION G U I DELI N ES

and the tools required. It is suggested to view installation video prior to starting installation.

\ These guidelines presume the installer has a working knowledge of cladding/siding installation

INSTALLATION TOOLS CHECKLIST:

O Levanté” Aluminum boards and accessories

O Proper fasteners

O Miter saw with high tooth (minimum 80) count non-ferrous blade
Q Circular saw with metal or aluminum blade

U Tape measure and standard construction level

O Safety equipment (glasses, ear protection, etc.)

0 Rubber mallet

HAVE QUESTIONS?
Levanté® Quick Tech Support is available Monday-Friday. Our trained support team can consult on your

project and provide installation techniques, verify material usage for application, and provide general

guidance on working with Levanté®. Contact us at quicktech@levantealuminum.com for support.

800.224.2995 e response@levantealuminum.com ¢ www.levantealuminum.com



\ PRODUCT DESCRIPTIONS & DIMENSIONS

BOARDS

@/ Interlocking Boards: Available in 4" and 6" widths

100MM (4") INTERLOCKING BOARD 150MM (6") INTERLOCKING BOARD STARTER TRIM
TRIM COMPONENTS
H-TRIM FRONT H-TRIM BACK
@ H-Trim: Front and Back I I | |
Door & Window Trim: Front and Back DOOR & WINDOW DOOR & WINDOW
TRIM FRONT TRIM BACK
Can be used around openings and/or along finished ,;
edge of cladding/siding to conceal fasteners and :
create picture frame design.
INSIDE CORNER OUTSIDE CORNER

% Inside Corner and Outside Corner
E—

Finishing Angle

800.224.2995 e response@levantealuminum.com ¢ www.levantealuminum.com



\ GETTING STARTED

FASTENERS:
Select an appropriate length #8 self-tapping corrosion-resistant exterior pan-head or truss-head
screw. Fasteners must penetrate framing a minimum of 1”. Choose a fastener material fit for use
and climate.

CUTTING:

Miter saw use minimum 80 tooth non-ferrous metal-cutting blade. Circular saw can be used
with aluminum or metal blades, 7-%4" minimum 56 tooth count or 6-2" minimum 32 tooth count.
Proper protection equipment should be used.

MATERIAL VARIATION:

It is suggested to lay out several boards at a time to look for material variation. Avoid installing
similar material consecutively. If similar material cannot be avoided, staggering the pattern along
the wall can be helpful.

FRAMING/ WALL CONSTRUCTION:

These guidelines do not supersede any local code regulations.
Framing should be a maximum of 16" on center. Levanté® sheds water but is not waterproof, a

water barrier system such as DuPont™ Tyvek® should be properly installed as part of the wall system.

\ HORIZONTAL CLADDING INSTALLATION

1 Inspect all material once delivered prior to installation to ensure no damage or defects.

2 Review area where Levanté® is to be installed checking for proper framing and noting product
layout and accessory use.
a. Fasteners should be installed through the sheathing and into the framing a minimum of 1.

3 When installing any Levanté” products pre-drill holes 1/8” larger than screw to allow for expansion
and contraction of the material. Levanté®” may expand or contract up to 3/1¢" in 19 ft boards with
change in temperature. H-Trim can be used at butt joints to allow for movement.

a. For aesthetic purposes, exposed joints can be painted with exterior grade paint.

CONTINUED\

800.224.2995 e response@levantealuminum.com ¢ www.levantealuminum.com



\ HORIZONTAL CLADDING INSTALLATION conminuep

4 |nstall Door and Window Trim Back piece
around openings to framing. Fasten with
approved fasteners.

5 Install Corner Trim Back to framing. Fasten
with approved fasteners.

Make sure to stagger screws on either side
of the corner so they do not conflict. It is
recommended placing fastener /4" from the
spine.

6 Install Door/Window Back Trim pieces at base of
wall, when installing top down, and perimeter, as
desired, to framing. It is recommened that Door/
Window Trim butt to the Corner Back Trim. Fasten
with approved fasteners.

a. It is recommended to start at the top
for better water management, however,
material can be installed bottom to top
at installers choice based on application.
If installing bottom to top, Door and
Window Back Trim would be installed at
top of wall.

CONTINUED\.

800.224.2995 e response@levantealuminum.com ¢ www.levantealuminum.com



\ HORIZONTAL CLADDING INSTALLATION conminuep

7 Install required H-Trim Back to framing. Fasten with approved fasteners.

8 Install Starter Trim on structure and perpendicular
to framing making sure to extend over previously
installed trim piece flanges leaving 1/2" to 5/g"
between starter edge and trim back spine. Fasten
with approved fasteners.

a. Itis recommended to start at the top for
better water management, however,
material can be installed bottom to top at
installers choice based on application.

: At ﬂlmnl"l

9 Install Interlocking boards working away from Starter Trim.

a. Make sure to cut boards 1/2" to 5/8" short on each end when using trim pieces to
allow for expansion and contraction. Leave 1/2" to /3" on each end between board

edge and trim spine.
b. It is recommended that fasteners for trim backs do not conflict with Interlocking

board legs.

CONTINUED\.

800.224.2995 e response@levantealuminum.com ¢ www.levantealuminum.com



\ HORIZONTAL CLADDING INSTALLATION conrinuep

10 Install Door & Window Trim Front accessory
pieces around openings by snapping the front
sections into the back.

11 Install Corner Trim Front pieces by snapping
the front sections into the back.

12 Install Door and Window Trim pieces around
perimeter and base of wall by snapping the
front section into the back.

13 Install H-Trim Front pieces by snapping the front sections into the back.

800.224.2995 e response@levantealuminum.com e www.levantealuminum.com



REGISTER YOUR LEVANTE® CLADDING:

Please register your Levanté® product within 45 days of installation.

www.levantealuminum.com/warranty/

VIEW THE LEVANTE® CLADDING INSTALLATION VIDEO:

https://levantealuminum.com/product/architectural-aluminum-applications/

QUESTIONS? Call your local Levanté® Installation Specialist at 800.642.2246.

DA22-0018 ©2022 Hallmark Building Supplies, Inc. is a Marketer & Distributor of Levanté® Aluminum Architectural Components.
Version 04.2022
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16015 Shady Falls
Elmendorf, Texas 78112
Total Quality. Assured. Telephone: 210-635-8100

Facsimile: 210-635-8101
www.intertek.com/building

TEST REPORT FOR HALLMARK BUILDING SUPPLIES, INC.
Report No.: 103953780SAT-001A
Date: 5/30/19

Hallmark Building Supplies, Inc.
901 Northview Road
Waukesha, W153188

SCOPE

Intertek Building & Construction (B&C) was contracted by Hallmark Building Supplies, Inc., 901
Northview Road, Waukesha, WI 53188, to evaluate the flame spread and smoke developed
properties of Interlocking panels, Model LDC-419. Testing was conducted at the Intertek B&C
test facility in ElImendorf, Texas. Results obtained are tested values and were secured by using
the designated test method(s). A summary of test results and the complete graphical test data
is reported herein.

This report does not constitute performance certification of this product nor an opinion or
endorsement by this laboratory. Intertek B&C will service this report for the entire test record
retention period. The test record retention period ends four years after the test date. Test
records, such as detailed drawings, datasheets, representative samples of test specimens, or
other pertinent project documentation, will be retained for the entire test record retention
period.

SUMMARY OF TEST RESULTS
Specimen I.D.: Interlocking panels, Model LDC-419

ASTM E84 Test Results

FLAME SPREAD INDEX | SMOKE DEVELOPED INDEX

0 5

*See Section 8 for additional information and commentary

For INTERTEK B&C:

COMPLETED BY:  Joseph Martinez REVIEWED BY: Servando Romo
TITLE: Technician TITLE: Project Engineer
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SIGNATURE: SIGNATURE:
DATE: 5/30/19 DATE: 5/31/19

This report is for the exclusive use of Intertek's Client and is provided pursuant to the agreement between Intertek and its Client.
Intertek's responsibility and liability are limited to the terms and conditions of the agreement. Intertek assumes no liability to any
party, other than to the Client in accordance with the agreement, for any loss, expense or damage occasioned by the use of this
report. Only the Client is authorized to permit copying or distribution of this report and then only in its entirety. Any use of the
Intertek name or one of its marks for the sale or advertisement of the tested material, product or service must first be approved in
writing by Intertek. The observations and test results in this report are relevant only to the sample(s) tested. This report by itself
does not imply that the material, product, or service is or has ever been under an Intertek certification program.
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Date: 5/30/19

TEST METHOD

The specimen was evaluated in accordance with the following:

ASTM E84-19a, Standard Test Method for Surface Burning Characteristics of Building
Materials

MATERIAL SOURCE/INSTALLATION

The samples were randomly selected from production stock on 4/1/19 by Intertek
representative, Sondra Malone, at the Hallmark Building Supplies manufacturing facility, located
at 5121 Frye Road, Suite 100, Irving, TX 75061. Details regarding the composition and
traceability of the selected material are included in Intertek Inspection Report [J3219.02-103-15-
RO]. The sample, identified as Interlocking panels, Model LDC-419, was received in good order at
the Evaluation Center on 5/8/19 and given identification number SAT1905080818-001.

The subject test specimen is a traceable sample selected from the manufacturer's facility.
Intertek selected the specimen and has verified the composition, manufacturing techniques and
quality assurance procedures. Details regarding the composition and traceability of the selected
material are included in Intertek Inspection Report [J3219.02-103-15-R0].

LIST OF OBSERVERS

NAME COMPANY

Joseph Martinez Intertek B&C

Travis Kolinek Hallmark Building Supplies
TEST PROCEDURE

This report describes the results of testing conducted in accordance with ASTM E84-19a;
Standard Test Method for Surface Burning Characteristics of Building Materials. The test method
is for comparative surface burning behavior of building materials by determining a flame spread
index (FSI) and a smoke developed index (SDI). This test is generally applicable to exposed
surfaces, such as finish materials for ceilings or walls, provided that the material or assembly of
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TEST REPORT FOR HALLMARK BUILDING SUPPLIES, INC.
Report No.: 103953780SAT-001A
Date: 5/30/19

materials, by its own structural quality or the manner in which it is tested and intended for use,
is capable of supporting itself in position or being supported during the test period.

“The use of supporting materials on the underside of the test specimen may
lower the flame spread index from that which might be obtained if the specimen
could be tested without such support. This method may not be appropriate for
obtaining comparative surface burning behavior of some cellular plastic
materials. Testing of materials that melt, drip, or delaminate to such a degree
that the continuity of the flame front is destroyed, results in low flame spread
indices that do not relate directly to indices obtained by testing materials that
remain in place.” — ASTM E84-19a Section 1.4 -1.5

The purpose of the method is to determine the relative burning behaviour of the material by
observing the flame spread along the specimen. Flame spread and smoke density developed
are reported, however, there is not necessarily a relationship between these two
measurements.

TEST PROCEDURE

It is the expressed intent of the test method to provide only comparative measurements of
surface flame spread and smoke density of the tested material against measurements for select
grade red oak flooring and fiber-cement board when tested under specific fire exposure
conditions. The test method exposes a nominal 24-ft (7.32-m) long by 20-in. (508-mm) wide test
specimen to a controlled air flow and flaming fire exposure adjusted to produce a specific flame
spread distance vs time calibration using select grade red oak flooring.

The test method does not provide information regarding heat transmission through the tested
surface, the effect of aggravated flame spread behavior resulting from the proximity of
combustible walls and ceilings, or the classification or definition of materials as noncombustible
using flame spread index alone.

This standard should be used to measure and describe the properties of materials, products, or
assemblies in response to heat and flame under controlled laboratory conditions and should
not be used to describe or appraise the fire hazard or fire risk of materials, products, or
assemblies under actual fire conditions. However, results of this test may be used as elements
of a fire risk assessment which takes into account all of the factors which are pertinent to an
assessment of the fire hazard of a particular end use.

There were no deviations from the requirements prescribed in ASTM E84.
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Date: 5/30/19

TEST SPECIMEN DESCRIPTION

MANUFACTURER*

Hallmark Building Supplies, Inc.

SPECIMEN
DESCRIPTION*

Interlocking Panels (Cedar)

CONDITIONING TIME

21 days

SPECIMEN LENGTH

24 ft. 3 in. (Three 97 in. long coated aluminum siding panels)

SPECIMEN WIDTH

21in. (Four 5.25 in. wide pieces)

THICKNESS 0.07 in.
DEPTH 0.63in.
TOTAL WEIGHT 60 lbs.
COLOR Brown
ADHESIVE/COVERAGE

RATE ! N/A

SIDE TO FLAME* Finished Side
SUPPORT USED* Rods
MOUNTING METHOD | Standard
SUBSTRATE USED* None

CEMENT BOARD

1/4 in. thick fiber cement board was placed on top of the sample.

*From the client's material description and/or instructions
Note: Specimens were conditioned as per the requirements of Section 6.4 of ASTM E84-19a.
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TEST RESULTS
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TEST RESULTS

Test Date 5/29/19

Test Operator Joseph Martinez
Flame Spread Index (FSI) 0

Smoke Developed Index (SDI) | 5

Heptane Calibration (% * Min) | 76.8

TEST DATA

FSI (unrounded) 0.0

SDI (unrounded) 6.9

FS * Time Area (Ft * Min) 0.0

Smoke Area (% * Min) 53

Total Fuel Burned (Cubic Ft.) 43.24

Max Flame Front Advance (Ft.) | 0.0

Time to Max Flame Front (sec) | 0

Max Temp At Exposed T/C (°F) | 519

Time To Max Temp (sec) 594

TEST OBSERVATIONS

Ignition Time 1:36

Observations After the Test:

0-4ft. The coating was heavily charred and cracked.
4 -6 ft. The coating was heavily discolored.
6 — 24 ft. No visible damage.
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TEST REPORT FOR HALLMARK BUILDING SUPPLIES, INC.
Report No.: 103953780SAT-001A
Date: 5/30/19

TEST RESULTS

COMMENTARY ON CLASSIFICATION

Neither ASTM E84 nor UL 723 include classification criteria for the results obtained from testing.
The International Building Code® (IBC), NFPA 101: Life Safety Code® (NFPA 101), and NFPA 5000:
Building Construction and Safety Code® (NFPA 5000) all describe a set of classification criteria
required for interior wall and ceiling finish materials based on Flame Spread Index and Smoke
Developed Index when tested in accordance with ASTM E84 or UL 723. The classification criteria
for all three model codes is the same:

Class Flame Spread Index Smoke Developed Index
A 0-25 0-450
B 26-75 0-450
C 76-200 0-450

Note that classification under this scheme for interior wall and ceiling finishes does not strictly
apply to all products or materials tested in accordance with ASTM E84 or UL 723 because not all
products or materials are recommended or suitable for use as interior wall or ceiling finish
materials in buildings, regardless of the surface burning characteristics. Consult with the
product manufacturer and the local authority having jurisdiction (AHJ) regarding specific
applications of a given product or material.
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Photo No. 1
Inspector’s Initials

16015 Shady Falls
Elmendorf, Texas 78112

Telephone: 210-635-8100
Facsimile: 210-635-8101
www.intertek.com/building

Photo No. 2
Exposed Surface of the Test Specimen (Pre-test)
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Photo No. 3
Unexposed Surface of the Test Specimen (Pre-test)

Photo No. 4
Unexposed Surface of the Test Specimen (Post-test)
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Photo No. 5
Exposed Surface of the Test Specimen (Post-test)
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Report No.: J3219.04-109-40
Date: 09/09/19

HALLMARK BUILDING SUPPLIES, INC.
2120 Pewaukee Road, Suite 100
Waukesha, Wisconsin 53188

SCOPE

Intertek Building & Construction (B&C) was contracted by Hallmark Building Supplies, Inc. to
perform windload testing in accordance with ASTM D5206 on their LDC-619 Interlocking Panels,
Levante Siding. Results obtained are tested values and were secured by using the designated test
method. Testing was conducted at the Intertek B&C test facility in York, Pennsylvania.

This report does not constitute certification of this product nor an opinion or endorsement by this
laboratory.

SUMMARY OF TEST RESULTS

Product Type: Siding
Series/Model: LDC-619 Interlocking Panels, Levante

Average Maximum Sustained Negative Pressure: 125.0 psf
Average Ultimate Negative Test Pressure: 130.0 psf

For INTERTEK B&C:

COMPLETED BY:  John A. Shanabrook REVIEWED BY:  Timothy J. McGill
Technician — Manager —
TITLE: Product Testing TITLE: Product Testing
gohn O Shonalsook ﬂ&hy()m‘dllm
SIGNATURE: Digtally Signed by: John Shanabrook SIGNATURE: Digaly Signod for: Trmothy J. McGil by Vicki L McEiain
DATE: 09/09/19 DATE: 09/09/19
JAS:wnl

This report is for the exclusive use of Intertek's Client and is provided pursuant to the agreement between Intertek and its Client.
Intertek's responsibility and liability are limited to the terms and conditions of the agreement. Intertek assumes no liability to any
party, other than to the Client in accordance with the agreement, for any loss, expense or damage occasioned by the use of this report.
Only the Client is authorized to permit copying or distribution of this report and then only in its entirety. Any use of the Intertek name
or one of its marks for the sale or advertisement of the tested material, product or service must first be approved in writing by Intertek.
The observations and test results in this report are relevant only to the sample(s) tested. This report by itself does not imply that the
material, product, or service is or has ever been under an Intertek certification program.
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TEST METHOD(S)

The specimen was evaluated in accordance with the following:

ASTM D5206-13, Standard Test Method for Windload Resistance of Rigid Plastic Siding

MATERIAL SOURCE/INSTALLATION

The specimens were selected by Intertek B&C personnel. The specimens were witnessed during
production and tagged prior to shipment on 04/01/19, (Reference Intertek B&C Test Specimen
Selection Report No. J3219.02-103-15, dated 04/01/19). Representative samples of the test
specimens will be retained by Intertek B&C for a minimum of four years from the test completion
date.

The specimen was installed into test buck measuring 4' 1-1/2" wide by 6' high constructed of #2
Spruce-Pine-Fir nominal 2x4 lumber. Two studs were spaced 16" on center (three spans) and
were attached to the top and bottom plates with 3" long drywall screws. The right center stud
was reinforced with an additional nominal 2x4 stud sistered into place per client request. A sheet
of nominal 1/2" thick OSB, with five 4" diameter holes to allow pressure to transfer to the siding,
was secured to the studs with #8 x 1-5/8" drywall screws. Silicone was utilized on the backside of
the test panel to seal the perimeter. A 2-mil thick plastic film was loosely draped over the interior
of the siding to enable attainment of pressure.

The siding was mounted with #8 x 1-5/8" lath self-tapping screws, spaced 16" on center through
the sheathing and into the studs.

EQUIPMENT
Tape Measure Verification: 63788

Control Panel: 005406
Weather Station: 63316

LIST OF OFFICIAL OBSERVERS

NAME COMPANY

Michael Hoium Hallmark Building Supplies, Inc.
Timothy J. McGill Intertek B&C

John A. Shanabrook Intertek B&C
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TEST SPECIMEN DESCRIPTION
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MANUFACTURER Levanté, LLC

SERIES/MODEL LDC-619 Interlocking Panels, Levante
PRODUCT TYPE Aluminum siding

MATERIAL TYPE Aluminum

NOMINAL THICKNESS 0.071"

MEASURED THICKNESS 0.079"

NAIL HEM TYPE Flat

NAIL HEM THICKNESS 0.075"

EXTERIOR FINISH Flat

Each specimen consisted of four horizontal courses of siding with a male interlock on the bottom
and a female interlock on the top. An aluminum starter strip was utilized the length of the bottom
plate. A vertical transition strip was installed in the second and third courses over the sistered

stud.

TEST RESULTS

The temperature during testing was 29°C - 31°C (85°F - 87°F). The results are tabulated as follows:

General Note: All loads were negative pressure and were held for thirty seconds. A 5.0 psf pre-
load was applied before running specimens to failure.

Test Specimen #1:

PRESSURE RESULTS
10.0 psf to 125.0 psf No damage
130.0 psf Testing stopped due to the wall design

Test Specimen #2:

PRESSURE RESULTS
10.0 psf to 125.0 psf No damage
130.0 psf Testing stopped due to the wall design

Version: 07/24/17
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Test Specimen #3:

130 Derry Court
York, Pennsylvania 17406
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www.intertek.com/building

PRESSURE

RESULTS

10.0 psf to 125.0 psf

No damage

130.0 psf

Testing stopped due to the wall design

CONCLUSION

The specimens tested successfully achieved an Average Maximum Sustained Negative Pressure of

125.0 psf and an Average Ultimate Negative Test Pressure of 130.0 psf.

Testing was stopped due to pressure limits on the testing buck being reached.
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Photo No. 1
Specimen #1 Prior to Testing
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Photo No. 2
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TEST REPORT FOR HALLMARK BUILDING SUPPLIES, INC.
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Date: 09/09/19

DRAWINGS
The test specimen drawings have been reviewed by Intertek B&C and are representative of the

test specimens reported herein. Test specimen construction was verified by Intertek B&C per the
drawings included in this report. Any deviations are documented herein or on the drawings.
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TEST REPORT FOR HALLMARK BUILDING SUPPLIES, INC.
Report No.: M4644.01-109-44
Date: 08/12/21

HALLMARK BUILDING SUPPLIES, INC.
901 Northview Road

Suite 100

Waukesha, Wisconsin 53188

SCOPE

Architectural Testing, Inc. (an Intertek company) dba Intertek Building & Construction (B&C) was
contracted by Hallmark Building Supplies, Inc. to perform testing in general accordance with
FM 4473 on their Levante, interlocking boards. Results obtained are tested values and were
secured by using the designated test method(s). Testing was conducted at the Intertek B&C test
facility in York, Pennsylvania.

For INTERTEK B&C:

COMPLETED BY:  Richard E. Hartman llI REVIEWED BY:  Vicki L. McElwain
Technician — Supervisor —
TITLE: Product Testing TITLE: Product Testing
Pkl Notar o X ean=D
SIGNATURE: Dighaly Signed by: Richara Harman I SIGNATURE: gty Signd by:VikiL NeEbain
DATE: 08/12/21 DATE: 08/12/21
REH:nls

This report is for the exclusive use of Intertek's Client and is provided pursuant to the agreement between Intertek and its Client.
Intertek's responsibility and liability are limited to the terms and conditions of the agreement. Intertek assumes no liability to any
party, other than to the Client in accordance with the agreement, for any loss, expense or damage occasioned by the use of this report.
Only the Client is authorized to permit copying or distribution of this report and then only in its entirety. Any use of the Intertek name
or one of its marks for the sale or advertisement of the tested material, product or service must first be approved in writing by Intertek.
The observations and test results in this report are relevant only to the sample(s) tested. This report by itself does not imply that the
material, product, or service is or has ever been under an Intertek certification program.
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130 Derry Court
r York, Pennsylvania 17406
Total Quality. Assured. Telephone: 717-764-7700

Facsimile: 717-764-4129
www.intertek.com/building

TEST REPORT FOR HALLMARK BUILDING SUPPLIES, INC.
Report No.: M4644.01-109-44
Date: 08/12/21

TEST METHOD(S)

The specimen was evaluated in general accordance with the following:

Modified ANSI/FM 4473 (2011), Specification Test Standard for Impact Resistance Testing of
Rigid Roofing Materials by Impacting with Freezer Ice Balls. American National Standard, FM
Approvals (January 2011).

MATERIAL SOURCE/INSTALLATION

Test specimen(s) was provided by the client. Representative samples of the test specimen(s) will
be retained by Intertek B&C for a minimum of four years from the test completion date.

Installation of the tested product was performed by the Intertek B&C. The specimen was placed
on a wood test deck and was secured with #8 x 1-5/8" pan head screws located 16" on center
through the panels and into the studs. The panels interlocked and overlapped 7/16" at the top
and bottom.

EQUIPMENT

Cannon: Constructed from steel piping utilizing compressed air to propel the missile
Missile: 44.5 mm (1-3/4") and 50.8 mm (2.0") diameter ice balls

Cannon Identification Number: A1207

Timing Device: Electronic Beam Type

Timing Device Calibration Date: 8/18/21

Tape Measure Verification: 63788

Weather Station: 63316

LIST OF OFFICIAL OBSERVERS
NAME COMPANY
Caitlin Kittle Hallmark Building Supplies, Inc.
Vicki L. McElwain Intertek B&C
Richard E. Hartman lll Intertek B&C
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130 Derry Court
r York, Pennsylvania 17406
Total Quality. Assured. Telephone: 717-764-7700

Facsimile: 717-764-4129
www.intertek.com/building

TEST REPORT FOR HALLMARK BUILDING SUPPLIES, INC.
Report No.: M4644.01-109-44
Date: 08/12/21

TEST SPECIMEN DESCRIPTION

Product Type: Interlocking Boards

Series/Model: Levante

Color: Brown

Finish: Wood Grain

Overall Assembly Size: 1219 mm (48") width by 949 mm (37-3/8") length
Nominal Thickness: 1.8 mm (0.069")

Tile Description: Extruded aluminum with a male interlock at the bottom and a female interlock
at the top

Individual Tile Weight: 1500 g (3.3 Ib)

Individual Tile Size: 1219 mm (48") width by 187 mm (7-3/8") length

Exposed Tile Size: 1219 mm (48") width by 149 mm (5-7/8") length

Number of Tiles: 6

Deck Construction:
The wood test deck was 4' wide x 3' high and was constructed from 2x4 Spruce-Pine-Fir
construction lumber at the perimeter with three studs spaced 16" on center.

Panel Construction:

The panels were constructed from extruded aluminum. An extruded aluminum starter strip was
utilized.
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Sketch No. 1
Impact Locations
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TEST REPORT FOR HALLMARK BUILDING SUPPLIES, INC.
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SECTION 10

PHOTOGRAPH

130 Derry Court
York, Pennsylvania 17406

Telephone: 717-764-7700
Facsimile: 717-764-4129
www.intertek.com/building

Version: 08/24/17

Photo No. 1
View of Test Specimen Prior to Impacts with Stud Spacing Marked
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130 Derry Court
r York, Pennsylvania 17406
Total Quality. Assured. Telephone: 717-764-7700

Facsimile: 717-764-4129
www.intertek.com/building

TEST REPORT FOR HALLMARK BUILDING SUPPLIES, INC.
Report No.: M4644.01-109-44
Date: 08/12/21

DRAWINGS
The test specimen drawings have been reviewed by Intertek B&C and are representative of the

test specimen(s) reported herein. Test specimen construction was verified by Intertek B&C per
the drawings included in this report. Any deviations are documented herein or on the drawings.
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INtertek

Total Quality. Assured.

TEST REPORT FOR HALLMARK BUILDING SUPPLIES, INC.
Report No.: N9173.01-109-40
Date: 09/22/22

HALLMARK BUILDING SUPPLIES, INC.
901 Northview Road, Suite 100
Waukesha, Wisconsin 53188

SCOPE

130 Derry Court
York, Pennsylvania 17406

Telephone: 717-764-7700
Facsimile: 717-764-4129
www.intertek.com/building

Architectural Testing, Inc. (an Intertek company) dba Intertek Building & Construction (B&C) was
contracted by Hallmark Building Supplies, Inc. to perform testing in accordance with ASTM
E330/E330M, Procedure B on their Levante 6" Interlocking Board, cladding over 2" rigid foam.
Results obtained are tested values and were secured by using the designated test method(s).

Testing was conducted at the Intertek B&C test facility in York, Pennsylvania.

SUMMARY OF TEST RESULTS

TITLE TEST SPECIMEN #1
Negative Design Pressure -11172 Pa (-233.33 psf)
Uniform Load Structural Test Pressure -16758 Pa (-350.00 psf)
TITLE TEST SPECIMEN #2
Negative Design Pressure -9895 Pa (-206.67 psf)
Uniform Load Structural Test Pressure -14843 Pa (-310.00 psf)
TITLE TEST SPECIMEN #3
Negative Design Pressure -11172 Pa (-233.33 psf)
Uniform Load Structural Test Pressure -16758 Pa (-350.00 psf)

For INTERTEK B&C:

COMPLETED BY:  Jason R. Zeller REVIEWED BY: Ken R. Stough
Technician — Project Manager —
TITLE: Product Testing TITLE: Product Testing
JR= Ko € Lt
SIGNATURE: SIGNATURE:
DATE: 09/22/22 DATE: 09/22/22
JRZ:nls

This report is for the exclusive use of Intertek's Client and is provided pursuant to the agreement between Intertek and its Client.
Intertek's responsibility and liability are limited to the terms and conditions of the agreement. Intertek assumes no liability to any
party, other than to the Client in accordance with the agreement, for any loss, expense or damage occasioned by the use of this report.
Only the Client is authorized to permit copying or distribution of this report and then only in its entirety. Any use of the Intertek name
or one of its marks for the sale or advertisement of the tested material, product or service must first be approved in writing by Intertek.
The observations and test results in this report are relevant only to the sample(s) tested. This report by itself does not imply that the

material, product, or service is or has ever been under an Intertek certification program.
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Total Quality. Assured. Telephone: 717-764-7700
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TEST REPORT FOR HALLMARK BUILDING SUPPLIES, INC.
Report No.: N9173.01-109-40
Date: 09/22/22

TEST METHOD(S)

The specimens were evaluated in accordance with the following:

ASTM E330/E330M-14(2021), Standard Test Method for Structural Performance of Exterior
Windows, Doors, Skylights and Curtain Walls by Uniform Static Air Pressure Difference
MATERIAL SOURCE/INSTALLATION

Test specimens were provided by the client. Representative samples of the test specimens will
be retained by Intertek B&C for a minimum of four years from the test completion date.

Installation of the tested product was performed by Intertek B&C.

EQUIPMENT

Tape Measure Verification: 63788

Weather Station: 63316

Control Panel: 005406

Linear Transducers: 62187, 62189, 64460, 64461

LIST OF OFFICIAL OBSERVERS
NAME COMPANY
Ken R. Stough Intertek B&C
Jason R. Zeller Intertek B&C

Version: 10/11/21 Page 3 of 18 RT-R-AMER-Test-2805
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TEST REPORT FOR HALLMARK BUILDING SUPPLIES, INC.
Report No.: N9173.01-109-40
Date: 09/22/22

TEST SPECIMEN DESCRIPTION

Product Type: Cladding over 2" Rigid Foam
Series/Model: Levante 6" Interlocking Board

Test Specimen #1 - #3:

OVERALL AREA: WIDTH HEIGHT

2.9 m?(31.1 ft?) millimeters inches millimeters inches
Overall size 1219 48 2372 93-3/8
Panel size (15) 1219 48 187 7-3/8

Test Wall Construction:

The specimens were installed onto a test buck measuring 51" wide by 99" high constructed of #2
Spruce-Pine-Fir nominal 2x6 lumber and wrapped with #2 Spruce-Pine-Fir nominal 2x10 lumber.
Two studs were spaced 16" on center (three spans) and were attached to the top and bottom
lumber with 3" long flat head screws. Each stud was reinforced with 2" by 2" angle irons secured
with four #10 x 1-1/2" pan head screws. A sheet of nominal 15/32" thick plywood, with five 4"
diameter holes to allow pressure to transfer to the cladding, was secured to the studs with #8 x
1-5/8" flat head screws. Silicone was utilized on the backside of the test panel to seal the
perimeter. A 2 mil thick plastic film was loosely draped over the interior of the cladding to enable
attainment of pressure.

Panel Description:

Each 6" interlocking board was constructed of 0.071" thick extruded aluminum and measured 48"
wide by 7-3/8" high. Each course utilized a male interlock at the top and female interlock at the
bottom and a 0.640" fastener leg below the female interlock.

Test Specimen Installation:

A 48" wide by 96" high by 2" thick sheet of rigid insulation foam was installed to the test buck
using #8 x 3" self-drilling flat head screws with 2" plastic washers, spaced 16" on center around
the perimeter and field studs. A 48" long by 2-5/8" tall, extruded aluminum starter trim was
installed horizontally at the top of the test buck and fastened using 5/16" x 4" rugged structural
screws located 3/4" from each end and spaced 16" on center, through the starter trim, 2" foam,
and plywood, into the studs. A 6" interlocking board was interlocked to the starter trim and
fastened using 5/16" x 4" rugged structural screws located 3/4" from each end and spaced 16" on
center, through the fastener leg, 2" foam, and plywood, into the test studs. A total of 15 courses
were installed.

Version: 10/11/21 Page 4 of 18 RT-R-AMER-Test-2805
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r York, Pennsylvania 17406
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Facsimile: 717-764-4129
www.intertek.com/building

TEST REPORT FOR HALLMARK BUILDING SUPPLIES, INC.
Report No.: N9173.01-109-40
Date: 09/22/22

TEST RESULTS

The temperature range during testing was 26°-28°C (78°-82°F). The results are tabulated as
follows:

Test Specimen #1.:

TITLE OF TEST RESULTS NOTE
Uniform Load Deflection,

per ASTM E330

Deflections taken between fasteners
-1915 Pa (-40.00 psf) 0.3 mm (0.01") 1,2
Uniform Load Structural,

per ASTM E330

Permanent set taken between fasteners
-1915 Pa (-40.00 psf) <0.3 mm (<0.01") 1,2
Uniform Load Deflection,

per ASTM E330

Deflections taken between fasteners
-10534 Pa (-220.00 psf) 2.0 mm (0.08") 1,2
Uniform Load Structural,

per ASTM E330

Permanent set taken between fasteners
-10534 Pa (-220.00 psf) 0.3 mm (0.01") 1,2
Uniform Load Deflection,

per ASTM E330

Deflections taken between fasteners
-13406 Pa (-280.00 psf) 2.5 mm (0.10") 1,2
Uniform Load Structural,

per ASTM E330

Permanent set taken between fasteners
-13406 Pa (-280.00 psf) 0.5 mm (0.02") 1,2
Uniform Load Deflection,

per ASTM E330

Deflections taken between fasteners
-16758 Pa (-350.00 psf) 3.3 mm (0.13") 1,2
Uniform Load Structural,

per ASTM E330

Permanent set taken between fasteners
-16758 Pa (-350.00 psf) 0.5 mm (0.02") 1,2

Version: 10/11/21 Page 5 of 18 RT-R-AMER-Test-2805
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Test Specimen #2:

130 Derry Court
York, Pennsylvania 17406

Telephone: 717-764-7700
Facsimile: 717-764-4129
www.intertek.com/building

TITLE OF TEST

RESULTS

NOTE

Uniform Load Deflection,

per ASTM E330

Deflections taken between fasteners
-1915 Pa (-40.00 psf)

0.3 mm (0.01")

1,2

Uniform Load Structural,

per ASTM E330

Permanent set taken between fasteners
-1915 Pa (-40.00 psf)

<0.3 mm (<0.01")

1,2

Uniform Load Deflection,

per ASTM E330

Deflections taken between fasteners
-10534 Pa (-220.00 psf)

1.8 mm (0.07")

1,2

Uniform Load Structural,

per ASTM E330

Permanent set taken between fasteners
-10534 Pa (-220.00 psf)

0.3 mm (0.01")

1,2

Uniform Load Deflection,

per ASTM E330

Deflections taken between fasteners
-13406 Pa (-280.00 psf)

2.3 mm (0.09")

1,2

Uniform Load Structural,

per ASTM E330

Permanent set taken between fasteners
-13406 Pa (-280.00 psf)

0.5 mm (0.02")

1,2

Uniform Load Deflection,

per ASTM E330

Deflections taken between fasteners
-14843 Pa (-310.00 psf)

2.5 mm (0.10")

1,2

Uniform Load Structural,

per ASTM E330

Permanent set taken between fasteners
-14843 Pa (-310.00 psf)

0.3 mm (0.01")

1,2

Version: 10/11/21
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TEST REPORT FOR HALLMARK BUILDING SUPPLIES, INC.

Report No.: N9173.01-109-40
Date: 09/22/22

Test Specimen #3:

130 Derry Court
York, Pennsylvania 17406

Telephone: 717-764-7700
Facsimile: 717-764-4129
www.intertek.com/building

TITLE OF TEST

RESULTS

NOTE

Uniform Load Deflection,

per ASTM E330

Deflections taken between fasteners
-1915 Pa (-40.00 psf)

0.3 mm (0.01")

1,2

Uniform Load Structural,

per ASTM E330

Permanent set taken between fasteners
-1915 Pa (-40.00 psf)

<0.3 mm (<0.01")

1,2

Uniform Load Deflection,

per ASTM E330

Deflections taken between fasteners
-10534 Pa (-220.00 psf)

2.0 mm (0.08")

1,2

Uniform Load Structural,

per ASTM E330

Permanent set taken between fasteners
-10534 Pa (-220.00 psf)

0.5 mm (0.02")

1,2

Uniform Load Deflection,

per ASTM E330

Deflections taken between fasteners
-13406 Pa (-280.00 psf)

2.8 mm (0.11")

1,2

Uniform Load Structural,

per ASTM E330

Permanent set taken between fasteners
-13406 Pa (-280.00 psf)

0.5 mm (0.02")

1,2

Uniform Load Deflection,

per ASTM E330

Deflections taken between fasteners
-16758 Pa (-350.00 psf)

3.3 mm (0.13")

1,2

Uniform Load Structural,

per ASTM E330

Permanent set taken between fasteners
-16758 Pa (-350.00 psf)

0.5 mm (0.02")

1,2

General Note: All testing was performed in accordance with the referenced standard(s).

Note 1: Loads were held for 10 seconds.

Note 2: Tape and film were used to seal against air leakage during structural testing. In our
opinion, the tape and film did not influence the results of the test.

Version: 10/11/21
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TEST REPORT FOR HALLMARK BUILDING SUPPLIES, INC.
Report No.: N9173.01-109-40
Date: 09/22/22

CONCLUSION

This report does not constitute certification of this product nor an opinion or endorsement by this
laboratory. Intertek B&C will service this report for the entire test record retention period. The
test record retention period ends four years after the test date. Test records, such as detailed
drawings, datasheets, representative samples of test specimens, or other pertinent project
documentation, will be retained for the entire test record retention period.

Unless differently required, Intertek reports apply the "Simple Acceptance" rule, also called

"Shared Risk approach," of ILAC-G8:09/2019, Guidelines on Decision Rules and Statements of
Conformity.
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Photo No. 1
Specimen #1 Prior to Testing
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Photo No. 2
Specimen #2 Prior to Testing
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Photo No. 3
Specimen #3 Prior to Testing
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TEST REPORT FOR HALLMARK BUILDING SUPPLIES, INC.
Report No.: N9173.01-109-40
Date: 09/22/22

DRAWINGS
The test specimen drawings have been reviewed by Intertek B&C and are representative of the

test specimen(s) reported herein. Test specimen construction was verified by Intertek B&C per
the drawings included in this report. Any deviations are documented herein or on the drawings.

Version: 10/11/21 Page 12 of 18 RT-R-AMER-Test-2805



L1 3TVOS
J14O0dd NOISNALX3

== ‘Aq paLian
A X “pamssy fugend eioy
22/91/80 @1eQ V—@Hhoug

TO'ELT6N ‘# Hoday

'$3903 WO [wwioy'sz]
$sv3 0202/1/9 ,000" L SANF/SINVIS 1OTS 1S%1 ANV 1S3 S¥IINID 10TS WO [Wwio9'101],0007 O1 $3DA3 SIOTS WONS [WWS0'SZ] ,986'0 WON4 QIIJOW N338 SYH LOTS HOVE NIIMIIE a
ONID3dS TVOIdAL [WUI081],0199°0 OL [WW0'S 11,1650 WOA4 GIHIAOW N338 SYH HLONTTL1OTS “[WWOE'Y] ,5691°0 OL [WWI00'S] ,£61°0 WO¥4 A3SYISDOIA N33 SYH HLAIM LOTS
$sv3 020e/v1/S ‘MOY INO OL SMO¥ OML WO¥4 03SVIIDIA SYM SMOY TTOH LOTS 40 ¥38WNN "NOILDIS IAOOID-A DNOTY 38 OL GIHIGOW N338 IAVH STIOH LOTS 40 NOILYIOT o)
Ssv3 0e0z/ L1y “HIONTT $3THO¥d ONOTY G3AAY N3F8 IAVH SIND LOTS [WWS 7 1] ,£55°0 OL [Wwie'w 1] ,£85'0 WO4 GIHIGOW N33 SYH .8, 331131 33 V AS G3LYDIANI NOISNIWIQ g
IAOYdAY 3wva NOILAINOSIa A3y
SNOISIAZY
ad-689¢ -1V 6190d1
JequinN Bumpig "ON Hod :Alguussso uo pasn 881€S NISNODSIM "'VHSIAINVM SININOJWOD TVINLOFLIHOYY WNNIANTY
00l 3Lns
aAvOod MAIAHLION 106
AdvOod ONI AREIN - Wwios | . >
©O8 ONHIOGTIIINI.9 = L0 O11 ‘63INVAIT . 2

:SWIDN Hod :oWIDN J08foid

| 14 € 14 g ? VA 8




|

4

.V

€40 Z 13IHS ZZ9°91 (IHOEAM  L:1 :TTVIDS ONIMVEQ TT¥OS 1ON OQ NOWYOMddY o8 5 5T OO
d 619001 P00 oPMOd (Mo s b N v 0 v i u z867'L ww 8e061 RETEINNEYe= N V!
NOILONAOYdII ANV "D11 AOOMTV
A3 "ON 13vd 3715 s SHLN GO OASO 3 u 599602 ww 5528 ¥3L3INIE4 3ISINO
- 43d ONIONVATIOL IVINIAIENOD ANV AYVIIRNOdd . .
VO ORIIWOIO 13¥ANI §996°0C ww GGCes J31IWIYEd TVLIOL
preog SUDYO0[IU] -~
: sNowov urbs 0EvL0 “bs LE°6LY vady
@ - EEOWM 3ddv ON3 N
« T as03H0 oo /s 1980 w6 y6z'1 HIONZ/IHOEM
g 0OL* =XX
02/10/90  ssv3 NMY¥a mwﬂﬂw X
SINSNOINOD TPINIDSLIHONY NANINATY. va | awen SYIWITIA
“SIONVAII0OL
JLNVAT] e R HEpes
: 37140dd NOISNALX3
ﬁ
|
\
3OV4ANS A3SOdX3 -—
900°0FUIE6Y" L VEOOTUILIZT VE00FUI909°
~ [srorwwooer] T T [98°0Fwwoe 9] [98-07wwioz'99] =
m%w_om 900°07UI1620 Uur6£0 YL0'0FUILESQ
[wiwog 0] [srorwuoor] [wwooot] [9€ 0Twwioy'g]
(so1d€) .. .
; 900°0FUILL00)
« + ﬁm__%m%m ™ [sLorwuiog L]
’ - . . — - ('s01d 1) +
900 0TUI0E90 900°0FUI6550 900°0FUI6550 b S
[s1'0Fwwio0'9 1] [SroFwwoz v 1] [s1oFwwoz v 1] [wuwioro] ; WB OFUISEE"0 900°0FUIZOY 0
S 1'0FWW09°g] G 1"0FWWOZ 0L
‘ .,ﬁ - * * [s1oFwwozo1]
900°0FUILL0°0

@ 900°0FUIZ55"0
[Srorwwsiyl] —

¥10°0FUI99€°0

1 0TWWOg' 1]

900°0+UlySE0

[9¢ 0Twwog 6]

900°0+UI909°0

[S107WWOo0'6]

900°0+UlcLL'0

[srorwwoyrsl]

[sroTwwo9 6]

900°0FUI906'S

[§ rovwwo0051]
OY0'0TUIZSE

[eo 17wwios /81]

= :Aq paaA
22/91/80 200 oy QMUMMsg
TO'ELT6N 4 poday

“FLA IWSY OL ONIGYODDV QILTAIALNI 38 OL J3V STONVAIIOL ANV SNOISNIWIA 11V 6
HSINI4 3DV43NS 3IANTONI SNOISNIWIA 1TV '8

() NIHLIM NMOHS 33V SNOISNIWIQ JONI¥3A3 L

(O NIHLM NMOHS 33V SNOISNIWIQ TYDILIND 9

QIHID3dS ISIMYITHLO SSTINA (W08 L] ., 1£0°0 SSINNOIHL TYRIALYW T¥NOILD3S S
Q3HID3dS ISIMYITHLO SSTINN [Wwioy'0] .910°04 38 OL SNIAVA 13 T4 8 1AV 1TV R4

['bs wwiz/ 08y "urbs 15720 SI VIYY TYNOILDIS SSO¥D NOISNALXI €

[LOO4/93a0 L] WL ¥3d ©3A0°L L1SIML NOISN¥LX3 z

[LOO4/.510°0] WL ¥3d WWiL" | NIHLIM LHOIVJLS 38 TIVHS NOISNLX3 i

S3LON

.V



d

|

4

MO € 13THS ££9°91 IHOEM €1 :3TvDS ONIMYAQ T¥O$ ION 00 NOILVOIddY B
100D J9PMOd NO @3sn ASSY IXAN 40 zo_wm_éw& ﬂww_wawuwﬁwu:h
D Q _. @ODI_ m 516909 HaN NOILONAOYdI ANV D11 AOOMIV
N " 40 AL¥3d0¥d 3108 FHL S| ONIMYIA
A3d ON 13Vvd 3718 ) WRELYW SHLN NIV INOD NOLYWSOIN 3HL
SINIWWOD ¥3d ONIONVATTOL WINIGHNOD GNY A¥Y138dONd
Surmer(q udNgoLIqe,] vo SO N €:231vOS
120 M-.: 20110 —.H - w ‘d4ddV D4 e v vi3d
pleog subyd0L] 051 “Sddv ON3 dis =
ol QBIOIHO srony
013 =Xx
8z/10/90  SSv3 NMY¥a iy
SININOJWOD TWINLIILIHOIY WANINNTY - INVN SEIEBWMIW
“SIONVAII0OL .
mrl—LZ<>m1H [WWI SIHONI NI 33V SNOISNIWIQ 43y \ |
- *Q314103dS ISIMITFHIO SSTINN uiger'o
[wwsyzl]
+ =
\
uloez’0 . 900°0FUI0£1°0
N 790 s .
[wwsgs] Blisr91] @ [SroFwwiey] @
ul99:0ec
[wiwgz 8585]
, /
7
! / __ U
»\ »\
1l 1
“ I
I
I
1 1
_/
T =l
/,
\
/
\
1
\
|
| L
\ <
1
= = = <= / = < = = =
7
/
o001 U000y ooy ooy ?mm%o.ﬁ ] oZm_ano_w,n_t U000y o0 Y 000y mozw_u%m_ AL
. e ’ ! I . ’ ) I
[wworsz] *‘ [wwoy* 101] ‘V! [wuiog [wwos' o1] @ *’ s to1] ‘V! [wuwioy* 101] [wwoy” 101] QST [wwo9'L01] [wworse] (Q)

“FLA IWSY OL ONIGYODDV QILTAIALNI 38 OL FIVIRGNVAITTIOL ANV SNOISNIWIA 11V 6
HSINIH 3DVIRGS IANTONI SNOISNIWIA 1TV '8
() NIHLIM NMOHS ISMGNOISNIWIA JONI¥IAT L
O NIHLM NMOHS 3V IRRISNIWIA TYIILIND 9
QIHID3dS ISIMYITHLO SSTINA (W08 L] ., 1£0°0 SSINNOIHL VIS TYNOILD3S S
Q3HID3dS FSIMYITHLO SSTINN [Wwoy'0] .910°04 38 OL SNIAVY 131 avy v R4
['bs wwiz/:08r] "urbs 1572°0 SIVIYY TYNOILDIS SSO¥D NORGILXT €
[LOO4/93a0 L] WL ¥3d ©3A0°L LSIML NOISNE z
[LOO4/.510°0] WL ¥3d WWiL" | NIHLIM LHOIVJLS 38 TIVHS NOISNILX |
=N,

.V

d



L1 3TvYOS
J14Odd NOISNYLX3

=7 :Aq payuap

“painssy Ayjend jeloL.

Tz/91/80 :31eq
TO'ELTEN :# 1oday V—@ULQHC—
A3AOdddY Jlva NOILdI¥OS3a ‘AN
SNOISIAIY
V-269€ LIV 61€sal
- JoqUINN BUIMDIT ON 1Dd Aquiesso uo pasn |  88LES NISNODSIM 'VHSIINYM | SINENOJWOD TVANLOILIHOEY NNNINNTY Q—H—V
001 31NS
avOd MIIAHLION 106 m _ Z<\ / m
N TREIRTA 51 AINVATT o 3
:OWIDN 40d :oWDN Josloid

| 14 € 14 g ? VA 8

L



|

4

.V

C¢40 T 133HS  61°LUHOIBIM 1T :31VOS ONIMVEQ 31¥OS ION 0a NOLYONddY CILEHON 5| 5T AOOMTY L6V9°L wiw 06'l¥ ¥3L1IWINIL A3SOdX3
NO G350 ASSY 1XAN 4O NOISSIWA3d NILUSM 3HL INOHLIM - -
Y 61€sa1 d e oo 10 Y 4O s /81€6 ww 69952 ¥31IWINI IAISINO
. = NIMY;
A ON LiIvd 3718 . W SH N GO NI RO 1 | [81€°6 ww 69'9€C ¥313NI¥3d V101
&Ez&o.u 343d ONIONYVAITOL WINIGHNOD ONY A¥Y138dONd W
v . ulbs STZE0 bs TL80T vy
Eﬂ.ﬂb Hotwwm 3ddv OIW SNOWOVa
: “ddv ON3 wre “W/sal €8€°0 w/6% 04570 HLONTV/LHOEIM
0L a3A23HO 0% =xx
6l/L1/L SSV3 NMVaa Oz = X
SININOJNOD IVENLIOILIHOEY WNNINATY ava VN SELBWATIW —” — m_._<om
MFZ<>MA AL S5O N 33 SNONGNE 31HO¥d NOISNJIXT
>z *d3141234S ISIMITHLO SSITNN
0 |
I
_| 1
3DV4dNS d3SOdX3 —
[wwo/99]
u9z9'T
[wwio0Z] [wwis0] [wuwioy o]
u16£0°0d uI0z0'0 U900y
[SL'0FWw00 9] ~ [wwszo] G m%&%%m. N [wwioy0]
yorvll y ul X ul X
900°0FUI9EZ 0 / 10100 90001200 191003
|
s I Y + 4
= —— (17 oFwwss /] . »
[SLOFWWSEEL 910'07UI62°0 [uwos1] [wwsiz1] [wws/s1)
900°0FUI6YS 0 uIgs0'o uesyo U0z
—1 | [wwoyr] + ’ ’
uig90'0 «
SNIAVA 11N4 N
[wwios0] )
uIge0 0y [wworg] __ | ﬁEEK.o_l\
uzszo -
uILeo 0d Wwwer ]
[wwog't] || Heeo0d [ ==y e ——
uiL /0o 72/91/80 :aleq DO
TOELT6N 14 poday AN
[wuwioe'g] (€5 0FWwW09'67] (wiwes oz] [wwoly]
ulze 0 LZ0'0FUIS9 L1 ulLLgo urgLoy
JIAYO ISVHIING SIIWOLSND ¥3d SV HSINIH IDVHINS 0l
LA IWSY OL ONIGYODIV (313FYdYIINI 39 OL FdV SFONVIITOL ANV SNOISNIWIA TV 6
SNOISNIWIQ 13Vd AIHSINI F3V SNOISNIWId TV 8
() NIHLM NMOHS 338V SNOISNIWIA IONIF¥I43Y L
(D NIHLIM NMOHS 33V SNOISNaWIA TvOILI¥D 9
Q314123dS ISIMYTHLO SSTTNN [WWG |"0F W08 L] .900°0%..1 £0°0 SSINNDIHL TVI¥ILYW TYNOILDIS S
@314103dS ISIMITHLO SSTINN [WwigZ 0] ,LE0°0Y 38 OL SNIAVY 13114 8 IAVY 1TV 4
['bs wwiz/'g0z] "urbs Szze'0 Sl VA4V 1VNOILDIS SSOID NOISNALXI €
[LOO4/93Q0 1] W1 33d ©3A0"L LSIML NOISNYLX3 T
[LOO4/.510°0] W1 ¥3d WW L' | NIHLM LHOIVYLS 38 TIVHS NOISNYLX3 l
‘S3ION

.V

d



INntertek

Total Quality. Assured.

TEST REPORT FOR HALLMARK BUILDING SUPPLIES, INC.
Report No.: N9173.01-109-40

Date: 09/22/22

REVISION LOG

REVISION #
0

Version: 10/11/21

DATE
09/22/22

PAGES REVISION
N/A Original Report Issue

Page 18 of 18

130 Derry Court
York, Pennsylvania 17406

Telephone: 717-764-7700

Facsimile: 717-764-4129
www.intertek.com/building

RT-R-AMER-Test-2805



[LEVANTE

ALUMINUM ARCHITECTURAL COMPONENTS

Levanté® Cleaning and Maintenance Guide

Levanté® requires an initial clean after installation and periodic cleaning and maintenance for the lifecycle
of the product. Levanté’s finish possesses exceptional resistance to corrosion, discoloration and wear, and its
natural beauty can be marred by harsh chemicals, rough conditions, or neglect. Marks resulting from
mistreatment may be permanent, however such conditions normally affect only the surface finish and do not
reduce the service life of the product.

Initial Cleaning after Installation

Clean Levanté® products once material has been installed to ensure the removal of construction debris such
as metal shavings, concrete, plaster, and paint before they dry. Failure to remove construction debris at this
stage may cause attachment onto surface of product and may require the use of abrasive cleaning materials
and techniques which has the potential to damage the finish surface.

Maintenance Cleanings

Levanté® products should be regularly washed using warm water and non-abrasive, pH neutral detergent
solutions. Small quantity of detergent (tablespoon) should be mixed into a bucket (3-4 gallons) of warm
water. Surfaces need to be rinsed with warm water before any cleaning agents are applied. Clean in small
sections to avoid drying before all cleaning agents can be rinsed. A soft cloth, sponge, or soft bristle brush
can be used to clean residual debris on surface.

Recommended Maintenance Cleaning Schedules

Frequency of cleaning depends on several factors: environment surrounding the building, atmospheric
pollution, winds and air borne debris (i.e. sand, salt water, dirt), protection from surrounding buildings or
natural features, and geographical location. Below is a list of typical maintenance cleaning schedules:

e Non-aggressive Environments: Check and Clean every 12 months

e Tropical Environments: Check and Clean every 9 months

e  Chlorinated Swimming and Leisure Pools: Check and Clean every 6 months
®  Marine Environments: Check and Clean every 3 months

e Heavy Industrial Environments: Check and Clean every 3 months

e Aggressive/Hazardous Environments: Check and Clean every 1 month
Cleaning should be done on a mild day and never in direct sunlight.
Soil Level on Levanté® product will determine how material should be cleaned
Light Surface Soil

Always start the cleaning process from the top of the area working down or from the building
working away. Surfaces need to be rinsed with warm water before any cleaning agents are
applied. Use moderate water pressure to dislodge soil from surface. If soil is still visible after drying,
the use of a mild cleaning agent and soft brush or cloth will be necessary. Clean surface with light
uniform pressure in both a horizontal and vertical motion. Always rinse the area with warm water
after a cleaning agent has been installed, making sure to remove all chemical residue.

Medium Surface Soil
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If surface soil is still visible after Light Surface Cleaning, the use of a cleaning pad can assist with
removal of debris. Hand scrub the surface using a wet cleaning pad with the woodgrain of the finish.
After scrubbing the surface, always rinse the area with warm after to make sure to remove all
chemical residue.

Use of power cleaning tools may be necessary for removal of medium to heavy surface soil. While
using a power cleaning tool, the surface being cleaned must be constantly wet with clean water
and/or mild detergent to provide lubrication and allow dirt to wash away. Overlap passes and
clean in two directions to maximize cleaning. After area has been power cleaned, rinse area with
clean warm water and scrub with a soft plastic bristle brush to remove cleaning residue. Lastly, rinse
scrubs surface with clean warm water.

Always test power cleaning and cleaning agents on a small, non-visible area initially to verify no
color change or damage will occur.

Heavy Surface Soil

If surface soil is still visible after Medium Surface cleaning, the use of stronger detergents or solvents
may be required. Some detergents and solvents may have an adverse effect on Levanté®’s surface
finish so care should be taken before using this method. Always consult the Manufacturer and test
solvents on a small, non-visible area.

Always  follow  Cleaning  Agent’'s  Manufacturer  recommendations and proper
concentrations/dilutions.

After area has been cleaned, rinse area with clean warm water and scrub with a soft plastic bristle
brush to remove cleaning residue. Lastly, rinse scrubs surface with clean warm water.

Warning!

Under no circumstances use strong solvents such as thinners or solutions containing Chlorinated Hydrocarbons,
Esters, or Ketones. Never use aggressive alkaline or acid cleaners on finishes or cleaning agents containing
Tri-sodium Phosphate, Phosphoric Acid, Hydrochloric Acid, Hydrofluoric Acid, Fluorides, or similar compounds.
Cutting compounds and abrasive cleaners should never be used.

Never use excessive abrasive rubbing to remove stains. These procedures may produce an undesired change
in appearance and finish.

Avoid using white spirits to assist with stubborn stains.

Avoid overspray or run-off of cleaner onto other building components. When cleaning other building
components be cautious of cleaner running onto Levanté® products.

Never mix cleaning agents together. Some mixtures can be dangerous. Always rinse building components
thoroughly after cleaning agents have been installed.

Some cleaning agents may be harmful to the environment. Always check the surroundings and cleaning
agent’s label to ensure compatibility.
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LEVANTE

ALUMINUM ARCHITECTURAL COMPONENTS

Levanté® Product Warranty

Subiject to the terms and conditions of this Warranty, Levanté®, LLC expressly warrants its products are free
from manufacturing defects in material and workmanship if installed in accordance with our specifications,
property maintained, and used for their intended purpose. For the purposes of this Warranty, the intended
purpose of the Levanté® products is defined as residential and commercial cladding, residential and
commercial fencing and residential decking and piers.

Material Warranty

1.

Buckling: Levanté®, LLC hereby warrants that the product will be free of any buckling not associated
with the substrate and/or structure to which the product is attached. For purposes of this warranty,
buckling shall be defined as warping of the product exceeding 1/4” inch out of plane per linear
foot.

Rust and Corrosion: When installed in accordance with Levanté®, LLC’s installation specifications and
properly maintained, Levanté®, LLC warrants that the product will be free of rusting and corrosion.
Effect of Defect: If a defect in material or workmanship occurs during the Warranty period,
Levanté®, LLC will, at Levanté®, LLC’s sole option, repair or replace the defective portion(s) of the
product. If it is not possible to repair or replace the product, we will refund your original material
purchase price. In no case will Levanté®, LLC be responsible for labor charges.

Excluded Events: This Warranty does not extend to, and will not cover, damages caused by or
arising out of:

a. Shipping, handling or processing;

b. Installation;

c. Use of the products beyond normal use and service conditions, including use for purposes other
than the intended use of the products;

Alteration of the products;

Insects or animals;

Structural defects in the structure on which the product is installed;

Movement, distortion, collapse or settling of the ground upon which the products, or the structure
on which the product is installed;

h. Improper handling or storage;

Acts of vandalism;

Abuse or neglect of the product;

Exposure to corrosive or aggressive atmospheres, including but not limited to chemical fumes,
salt, standing water, and other corrosive elements;

I.  Excessive heat, including damage caused by high heat sources such as grills and firepits;

m. Exposure to salt-water or salt air in marine or coastal areas;

n. Fire, flood, earthquakes, war, lightning, hail and acts of God; and

o. Ordinary wear and tear.

@ 0 o

~

Decoral® Finish

1.

Checking, Chalking: During the warranty period there will be no visible checking, chalking, cracking
or fading per ASTM DG154/D2244 and D4214

Scratch Resistance: The material is scratch resistant per ASTM D4060

Stain Resistance: The product is considered stain resistant in accordance with AAMA 615 including
bleach
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Color: The color change due to sun exposure will be less than five CIE Lab AE units calculated in
accordance with AAMA 2604. Color and pattern variation of components should be expected.
Gloss Retention: The surface will exhibit a gloss retention of at least 30% of the original. Gloss
retention shall be measured on the exposed paint surface which has been cleaned of oil, grease,
chalk, oxidized film or other contaminants. (Panel stored in the dark at temperatures below 30
degrees C.)

Maintenance Required: Warranty is void if product is not cleaned annually in accordance with our
Care and Maintenance Guide. Your maintenance records should indicate the date, time, specific
products used along with the maintenance companies name and person providing the service.
Effect of Defect: If a defect in finish under this warranty has been deemed to have occurred,
Levanté®, LLC will, at its sole option, either repair, refinish, or replace the product. All warranty
work will be performed by a company or contractor selected by Levanté®, LLC, in its sole discretion.
Color variance between repaired or refinished product and the original product shall not be
indicative of a defect. If it is not possible to repair or replace the product, we will refund your
original material price. In no case will Levanté®, LLC be responsible for labor charges.

Warranty Terms and Conditions

1.

2.
3.

Warranty: This Warranty is given to either (1) the original purchaser of the products; or (2) the
owner of the property at the time of installation of the product.

Term: The period of the Warranty is 15 years.

Non-transferrable: This warranty is non-transferrable, without the express written consent of
Levanté®, LLC, which may be withheld or conditioned in its sole discretion.

Warranty Registration: Levante product must be registered within 45 days of installation. Warranty
Registration must be completed by following the directions on the Levante website:
https: / /levantealuminum.com/. Warranty Registration form and supporting documentation must be
submitted to attain Levante Warranty.

Claims: Any claims must be made within 30 days of discovery. Claims must include proof of
registration or original purchase receipt. Levanté®, LLC must be given a reasonable opportunity to
inspect and verify the claim. Claims must be submitted on the Levante Woebsite:
https: //levantealuminum.com/. Claim Form and supporting documentation must be submitted to
process claim.

Entire Agreement: This Warranty represents the entire agreement between the
Levanté®, LLC and the recipient of this non-transferrable Warranty. This Warranty supersedes any
and all previous agreements or understanding, whether written or oral, in relation to the subject
matter of this Warranty.

No Further Liability: The limited warranties contained in this Warranty represent the full and entire
liability of Levanté®, LLC with respect to  the products  covered by
Levanté®, LLC. Levanté®, LLC shall have no liability for any incidental or consequential damages,
whether such damages are sought in contract, tort (including but not limited to negligence or strict
liability) or otherwise. No person is authorized to make any representation or warranty related to
the subject matter of this Warranty on behalf of Levanté®, LLC, and any such representation or
warranty shall not be binding on
Levanté®, LLC.

No Warranty of Merchantability: Levanté®, LLC makes no warranty of any kind, express or implied,
any warranty or merchantability or fitness for a particular purpose.

No Warranty of Workmanship: Levanté®, LLC makes no warranty, express or implied, of the
workmanship of any installer. Levanté®, LLC makes no warranty which would have the effect of
imposing on Levanté®, LLC any liability for unsatisfactory performance caused by faulty
workmanship upon installation.
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